
CLOVEWOOD

Final Environmental   Impact    Statement 

Section 10.3
Agency Correspondence

10.3.1 NYS Department of Environmental Conservation
10.3.2 Orange County Department of Planning

10.3.3 Village of South Blooming Grove Consultants



10.3.1 New York State Department of 
Environmental Conservation Correspondence



New York State Department of Environmental Conservation 
Division of Environmental Permits, Region 3 
21 South Putt Corners Road, New Paltz, NY 12561 
Phone: (845) 256-3054 • FAX: (845) 255-3042 
Website: www.dec.ny.gov 

May 28, 2020 

Simon Gelb 
CPC, LLC 
P.O. Box 2020 
Monroe, New York 

RE: Clovewood 
Village of South Blooming Grove, Orange County 
DEC Application ID No. 3-3320-00150/00001,2,3 
[...]
promptly after construction, and all necessary precautions shall be taken to prevent 
contamination of the stream or waterbody by silt, sediment, fuels, solvents, lubricants, or any 
other pollutant associated with the project. 

If you have any questions please contact me at 845-256-3059, or via email at 
tracey.omalley@dec.ny.gov. 

Best Regards, 

Tracey O’Malley 
Deputy Regional Permit Administrator 

Ecc. Clerk@villageofsouthbloominggrove.com 
Keen Equites, LLC; YCR@Windsorglobal.com 
Simon Gelb, gelbsimon@gmail.com 
Stacy Stieber, CPG, PG(NY) – LBGHS; stacy.stieber@wsp.com 
Manju Cherian, Division of Water DEC R3 
Aparna Roy, Division of Water DEC R3 
Erik Schmitt, Division of Water CO 
Lisa Masi, Bureau of Wildlife DEC R3 
Mike Fraatz, Bureau of Ecosystem Health DEC R3 
Orange County Department of Health 





C • P • C
P.O. Box 2020, Monroe, New York 10949 | Tel. (845) 774-8000 

December 7, 2021 

Tracey O’Malley, Deputy Regional Permit Administrator 
NYS Department of Environmental Conservation 
Division of Environmental Permits, Region 3 
21 South Putt Corners Road, New Paltz, NY 12561 

Re:  Clovewood 
Village of South Blooming Grove, Orange County 
DEC Application ID No. 3-3320-00150/00001,2,3 
Notice of Incomplete Application 

Dear Ms. O’Malley: 

Below please find responses to your NOIA letter dated 5/28/20.  

Article 11 Incidental Take Permit (ID No. 3-3320-00150/00003) 

The Project has been updated to include appropriate impact avoidance and mitigation measures 
regarding Timber Rattlesnakes. Included with these responses are the Project’s JAF (Exhibit 1), 
an Article 11 Incidental Take Permit (ITP) application and Mitigation Plan (Exhibit 2), and 
Implementation Agreement (Exhibit 3). The FEIS added the requirement of the Incidental Take 
Permit.  

The FEIS clarifies the Project Site falls in what would be considered potential occupied and 
foraging habitat. The Project would avoid impacts to basking, shedding, gestating, and denning 
habitat and the Project would preserve 270 acres of this viable habitat (209 acres on-site and 61 
acres off-site), via a formal Declaration of Restrictive Covenants, which would adequately mitigate 
potential impacts to occupied foraging habitat of the Project Site and would result in a net 
conservation benefit for the species. The proposed Declaration of Restrictive Covenants (Exhibit 
4) is summarized in the response letter to Comments on the DEIS submitted along with these
responses.

The Mitigation Plan sets forth measures to be implemented to reduce potential impacts during and 
after construction including Education and Encounter Plan, Sighting Protocol, Exclusionary 
Fencing, and Snake Monitor as follows. 

1 of 6



C • P • C  
 
Education and Encounter Plan. The Education Plan included in the Incidental Taking Permit 
Application would be presented by North Country Ecological Services (“NCES”) Staff to the 
contractors prior to the initiation of construction activities and when snakes are active (April-
October), so that crews working on the project are knowledgeable about the regulatory 
requirements regarding Timber Rattlesnakes. The Education Plan identifies routine procedures for 
snake encounters and how to safely protect themselves and the snake during an encounter. NCES 
would work with DEC to develop a procedure for safe capture, handling, and relocation of a snake 
if one should be encountered and requires removal. In addition, the residents of the Project would 
be provided with an Education & Encounter Plan so they know how to identify common snake 
species, how to avoid snakes, and what to do if a snake is encountered. The HOA will distribute 
the Plans to the residents when they move into the development and provide reminder notices 
periodically. The proposed Education and Encounter Plans is attached for your review.   
 
Sighting Protocol. The Education and Encounter Plan included in the Incidental Taking Permit 
Application would be posted in the on-site Project construction trailer. This would define the 
procedures to be followed should a snake be encountered on the Project site. NCES staff, or a 
member of the contractor’s crew (who has attended the required Education Plan presentation) 
would be responsible for implementing the encounter plan. If NCES is unavailable, a list of other 
qualified personal that can handle individual snakes would be posted. 
 
Exclusionary Fencing. Should the NYSDEC require exclusionary fencing, during the months of 
April-September, such temporary exclusionary fence would be installed around active 
construction work areas to prevent individual snakes from entering work areas during construction. 
This fencing would be as documented in the DEC’s Guidelines for Reviewing Projects for 
Potential Impacts to the Timber Rattlesnake and is inclusive of ¼ inch square hardware cloth or 
wire mesh, a minimum of 48” high, anchored into the ground with reinforcement bars placed on 
the “disturbance side” of the barrier and spaced between 6 – 8 feet apart and secured at the base 
(barrier/ground interface) with at least 6” of fence material covered with soil backfill, in 
accordance with NYSDEC guidance. 
 
If required by NYSDEC, a permanent 6’ tall PVC barrier fence (with the lower 6-12” of the fence 
being buried into the ground) would be installed along the southeast side of the Project to separate 
the housing development from the preserved area and act as a permanent barrier for snakes from 
entering the development area. The PVC fence would extend from the northern and southern 
property lines and extend along the backside of the development. 
 
Attachment 1 contains drawings of the potential details of permanent and temporary exclusionary 
fencing, if required by NYSDEC. 
 

2 of 6



C • P • C  
 
Snake Monitor. The responsibilities of the Snake Monitor would include the implementation of 
the current education and encounter plan, education of the on-site contractors, conduct surveys for 
snakes within the work area prior to the initiation of any disturbance activities, daily monitoring 
of exclusionary fencing if required by NYSDEC to make sure such exclusionary fencing is 
installed (or repaired/replaced where needed), and documentation of all encounters with snakes. 
The Snake Monitor shall be on-site daily while construction activities are ongoing. Once 
construction is completed, the Snake Monitor is no longer needed. The Snake Monitor is not 
required during the winter months (October – April) of any construction year, as that is when 
snakes are in the hibernacula for the winter. 
 
NCES re-consulted with DEC Natural Heritage Office (NHO) and USFWS in an effort to obtain 
the latest information and to ensure that no new records of occurrence have been identified on, or 
within the immediate vicinity of the Project. Based on the information obtained from the NHO it 
was determined that the Natural Heritage Database does not possess any new records of occurrence 
of any state-listed endangered, threatened, or rare species or habitats. In addition, the response 
information obtained from the USFWS documents the same species as previously disclosed in the 
prior reports. Therefore, no new records of occurrence of federally-listed species have been 
documented.  
 
Article 15 Water Withdrawal (WWA No. 12,422) (ID No. 3-3320-00150/00002) 
 
1. Please refer to the response prepared by the Project’s hydrogeologist WSP in Attachment 2. 
 
2. We submitted the water works formation documentation to the DEC on 11/25/20 and is attached 
hereto in Attachment 3. 
 
State Pollution Discharge Elimination Program – Wastewater (ID No. 3-3320-00150/00001) 
 
1. Please see attached the P/C/I Discharge of Treated Sanitary Waste application in Exhibit 5. We 
submitted the sewage works formation documentation to the DEC on 11/25/20 and it is attached 
hereto in Attachment 4. 
 
2. The proposed outfall location of the Clovewood Wastewater (“WWTP”) is an unnamed tributary 
to Satterly Creek. The outfall latitude and longitude is 41°22'41.98"N and 74°10'15.32"W. Final 
outfall location would be verified during the detailed design but it is expected to be within the 
vicinity of the coordinates provided.  
 
3. The Project is not proposing a swimming pool but wellness facilities may be provided depending 
upon the desires of the residents of the new development. 

3 of 6



C • P • C  
 
4. The 33.14 outfall WTC concentration value was listed in error under item 8b in the WTC form.  
The 33.14 mg/L is the aluminum sulfate (alum) concentration at the dosing point at the influent to 
MBR microfiltration system. The outfall WTC concentration should have been listed as 0.3314 
mg/L under item 8b matching the 0.3314 mg/L value listed under item 10d for outfall concentration 
(see attached marked WTC Form in Exhibit 6). 
 
The 33.14 mg/L is an estimated alum concentration for the influent to the proposed MBR treatment 
microfiltration system and is calculated based on the average flow and dosage (0.28 mgd and 77.4 
mg/l dosage).  The ZW500d membrane used in the proposed MBR applications has a pore size of 
0.04 microns. The ultrafiltration membrane would remove essentially all TSS particulate and 
colloidal particles larger than the pore size, including precipitates of aluminum sulfate coagulation. 
 
The turbidity results below are provided by SUEZ (MBR manufacturer) for the Fallsburg, NY 
MBR system for effectiveness of TSS removal. This is the same MBR treatment technology 
proposed for the Clovewood development. The data was collected between September to 
December of 2020. Fallsburg has three (3) MBR trains that operate in parallel. As evident by the 
collected data and provided in the figure below, the turbidity is consistently below 0.2 NTU 
confirming a high degree of TSS removal by an MBR system. 
 

Figure - Fallsburg, NY MBR Turbidity Data 

 
 
In addition, MBR modelling completed by SUEZ using EnviroSim Biowin indicates that more 
than 99% of the alum dose would be reacted with phosphorus as aluminum phosphate and would 
be removed by the ultrafiltration membranes as waste activated sludge. 

4 of 6



C • P • C  
 
Recognizing the pore retention size of the membranes in the MBR system and low turbidity levels 
demonstrated for a similar system to the one being proposed and the MBR modeling results by 
SUEZ, the alum concentration being added to precipitate phosphorus is expected to be reduced by 
at least 99% reducing the feed concentration of 33.14 mg/L to 0.3314 mg/L in the effluent after 
microfiltration in the MBR system. 
 
The 0.3314 mg/L concentration is considered for permitting for outfall limit for aluminum sulfate 
since the effluent concentration through a MBR process is expected to be less than the permitted 
level based on MBR ultrafiltration membrane technology, turbidity and TSS data provided, and 
modeling results shared by SUEZ. 
 
5. The Project is not proposing a swimming pool but wellness facilities may be provided depending 
upon the desires of the residents of the new development. 
 
6. Please refer to the response prepared by the Project’s wastewater engineer HDR in Attachment 
5 in this regard. 
 
Freshwater Wetlands  
 
A total of 34.98+- acres of wetlands (i.e. Waters of the U.S.) are present on the Project Site that 
are regulated by the United States ACOE; 23.03+- acres of those 34.98+- acres of wetlands are 
also eligible to be regulated by the DEC. These 23.03 acres are surrounded by a 100-foot adjacent 
area that is also eligible to be regulated under Article 24 of the Freshwater Wetlands Act. The goal 
of the Project is to treat the eligible wetlands as if they were mapped NYSDEC wetlands. 
 
The development has been designed to avoid these State eligible wetlands and their 100-foot 
adjacent area. There are no impervious improvements, stormwater management facilities or 
proposed grading within the eligible wetlands and their 100-foot adjacent area. There is one area 
of proposed disturbance to an eligible adjacent area that involves the installation of a sewer force 
main. This would be a temporary disturbance and the force main route is already disturbed and has 
historically been, and continues to be, used as a dirt access road to the Project Site. 
 
Present on the Project Site are also waters of the United States as regulated by the ACOE. These 
consist of wetland areas and ephemeral and intermittent streams. Wetland areas have been afforded 
the same protections as state eligible wetlands to the greatest extent possible; that is there is no 
disturbance to the actual wetland and a 100-foot buffer has been provided where possible. With 
regard to the streams, all crossings are designed as open bottom structures that will “bridge” the 
water body. This results in an overall impact to streams beds of less than 300 linear feet thereby 
qualifying the project for blanket Water Quality Certification under Nationwide Permit #29. 

5 of 6





C • P • C
P.O. Box 2020, Monroe, New York 10949 | Tel. (845) 774-8000 

December 7, 2021 

Tracey O’Malley, Deputy Regional Permit Administrator 
NYS Department of Environmental Conservation 
Division of Environmental Permits, Region 3 
21 South Putt Corners Road, New Platz, NY 12561 

Re: Clovewood 
Village of South Blooming Grove, Orange County 
DEC Application ID No. 3-3320-00150/00001,2,3 
Comments on the DEIS 

Dear Ms. O’Malley: 

Below please find responses to your Comments on the Clovewood DEIS dated 5/28/20. 

Article 15, Title 5, 6 NYCRR 601 – Water Withdrawal (ID No. 3-3320-00150/00002) 

Please refer to the response prepared by the Project’s hydrogeologist WSP in Attachment 2. 

Article 17, Titles 7,8, 6 NYCRR Part 750-1 – State Pollutant Discharge Elimination System 
(SPDES) Wastewater (ID No. 3-3320-00150/00001) 

The proposed outfall location of the Clovewood Wastewater (“WWTP”) is an unnamed creek 
and/or flow path tributary to Satterly Creek. The outfall latitude and longitude is 41°22'41.98"N 
and 74°10'15.32"W. Final outfall location would be verified during the detailed design but it is 
expected to be within the vicinity of the coordinates provided.  

Please refer to the response prepared by the Project’s wastewater engineer HDR in Attachment 6 
in regard to the potential backwash. 

Article 11, 6 NYCRR Part 182 – Incidental Take Permit (ID No. 3-3320-00150/00003) 

Overall Project Related Disturbances and Comments Related to Timber Rattlesnakes: 

The Project has been updated to include appropriate impact avoidance and mitigation measures 
regarding Timber Rattlesnakes. Included with these responses are the Project’s JAF (Exhibit 1), 
an Article 11 Incidental Take Permit (ITP) application and Mitigation Plan (Exhibit 2), and 

1 of 6



C • P • C  
	
Implementation Agreement (Exhibit 3). The FEIS added the requirement of the Incidental Take 
Permit. The Mitigation Plan sets forth measures to be implemented to reduce potential impacts 
during and after construction including Education and Encounter Plan, Sighting Protocol, 
Exclusionary Fencing, and Snake Monitor and is summarized in the response letter to the NOIA 
submitted along with these responses. 
 
The Clovewood FEIS clarifies the Project Site falls in what would be considered potential 
occupied and foraging habitat. The Project would avoid impacts to basking, shedding, gestating, 
and denning habitat and the Project would preserve 270 acres of this viable habitat (209 acres on-
site and 61 acres off-site), via a formal Declaration of Restrictive Covenants, which would 
adequately mitigate potential impacts to occupied foraging habitat of the Project Site and would 
result in a net conservation benefit for the species. Attached please find the proposed Declaration 
of Restrictive Covenants in Exhibit 4 for your review. 
 
The land encompassed within the Restrictive Covenants is comprised of the Acidic Talus Slope 
Woodland, Chestnut Oak Forest, Oak-Tulip Tree, and Successional Southern Hardwood Forest 